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Tech Bulletin Fig. No. Part No. Description Q'ty Unit Notes
1 001-60400-80 SCREW ASSEMBLY 2
2 019-61120-04 PLATE 1
3 022-41450-03 PLATE 1
4 020-70602-09 WASHER 1
5 021-00600-00 SPRING WASHER 1
6 003-40009-00 CLAMP LEVER 1
7 005-40602-20 CROSS RECESS BOLT ASSEMBLY 2
8 028-00060-00 CLIP 1
9 002-35004-44 GEAR 1
10 028-20260-00 INNER SNAPRING 1
11 035-40600-00 BALL BEARING 1
12 022-41300-04 GEAR COMPL 1
13 044-0P410-00 RING-O 1
14 028-20260-00 INNER SNAPRING 1
15 035-40600-00 BALL BEARING 1
16 601-95057-00 LABEL 1
17 022-41490-02 CASE B 1
18 005-50001-00 GREASE NIPPLE M6 3
19 020-70602-09 WASHER 2
20 005-40601-20 CROSS RECESS BOLT ASSEMBLY 2
21 022-41470-04 CAP 2
22 008-00501-20 SOCKET HEAD BOLT M5X12 1
23 008-10502-52 SOCKET HEAD BOLT M5X25 1
24 028-20220-00 INNER SNAPRING 1
25 035-40060-80 BALL BEARING 1
26 022-41410-03 HANDLE 1
27 015-00600-00 NUT 2
28 021-00600-00 SPRING WASHER 2
29 022-41480-02 CASE A 1
30 016-20500-00 FLANGE NUT M5 2
31 022-41310-04 GUIDE 1
32 003-10502-00 SCREW 2
33 002-40000-53 CRANKSHAFT 1
34 028-30280-00 OUTER SNAPRING 1
35 022-41430-09 BLADE 2
36 035-30060-80 BALL BEARING ZZ 608 1
37 022-41540-04 PACKIN 1
38 022-41530-03 CASE LOWER 1
39 005-40401-25 BOLT ASSEMBLY, CROSS RECESS M 4
40 022-41120-04 FELT 1
41 004-00010-09 SCREW 4
42 004-00020-09 SCREW L=19 1
43 008-25000-00 BLADE SLIDING WASHER 5
44 016-40600-00 U-NUT M6 5
45 022-41080-04 PLATE 1
46 022-41460-04 JOINT R 1
47 019-61090-04 GEAR SHAFT B 1
48 035-20690-00 BALL BEARING 2
49 028-20220-00 INNER SNAPRING 1
50 002-35004-34 GEAR 1

Products with multiple versions are listed in subsiding order with the newest version on top not indented.
Corresponding bulletins are attached. Select bulletin name  or attachment to view.
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51 028-00060-00 CLIP 1
52 019-61140-04 PACKIN 1
53 019-61130-04 PLATE 1
54 001-60400-80 SCREW ASSEMBLY 2
55 002-82000-39 BLADE COVER 1
56 022-41440-03 GUIDE PLATE 1
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